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Fertigungs-
auftragsnummer

Explanation for ordering spare parts 
 

Depictions should rather be seen symbolically and not as 
binding. 
 
We reserve the right to eventually make changes. 

 

Designations: 
 
1. Left 
2. Right 
3. Frontside 
4. Backside 

 
have to be understood in the sense of the driving 
direction. 
 
Diverted spare parts are only available as part of the 
repair kit. 
 
Components depending on the height, e.g. corner 
stanchions or middle profiles, can only be ordered with 
the applicable production order number. 

 
Copyright: 

 

The copyright for this spare parts list belongs to TSE 
Trailer System Engineering GmbH & Co. KG.  

 

Order: 
 

Please, send spare part orders directly to the spare parts 
department at TSE. 
 
TSE Trailer System Engineering GmbH & Co. KG 
Bei der Mühle 4 
72365 Ratshausen, Germany 
Phone:  +49 (0)7427 / 92 33-0 
Fax:   +49 (0)7427 / 92 33-75 
Email:  verkauf@tse-trailersystems.de 
Homepage:  www.tse-trailersystems.de 

 
 
 
 
 
 
 
 
 
 

 
Labelling of the production order 
number 
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View profile positions (TSE no.: according to production order number) 
 
 

 
 
 

 
 
 

STW 2 Stanchion T1 
right side  STW 2 Stanchion T1  

left side 

Intermediate profile 200mm End profile downside 

End profile upside 

2 

STW 2 Stanchion T2  
left side STW 2 Stanchion T2 

right side  
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Spacer plate PA6, 8mm 
 

 
 
 

 
 
 

Number Remarks 

1126016  

 

Hemlok rivet KL-Ber4.8-6.8mm 
 

 

 
 
 

Number Remarks 

022210-0815  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

3 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404589 Dokument: FB45110A Seite 6 von 21 

 Wear plate 
 

 
 
 

Number Remarks 

1096612  

 

 
Hemlok rivet, KL-BER3.4-5.4mm 
 

 

 
 
 

Number Remarks 

022210-0814  

 

 
Carriage bolt without nut M8x30 
 

 

 
 
 

Number Remarks 

000-06.236  
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Welding on nut M8 
 

 

 
 
 

Number Remarks 

000-06.140  
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Tarp tightening tube 
 

 

 
 
 
 
 
 
 

Number Remarks 

1117874  

 

Adapter tarp tightening tube 
 

 

 
 
 

Number Remarks 

1074432 Included in adapter kit 1105857 

 

Bush 28x25x1,2 
 

 

 
 
 

Number Remarks 

1007134 Included in adapter kit 1105857 
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Roll pin D4x14 
 

 
 
 
 
 
 

Number Remarks 

000-06.403 Included in adapter kit 1105857 

 
 

Pipe clamp D25  
 

 

 
 
 

Number Remarks 

1156244 Included in adapter kit 1105857 

 
 

Flag for tarp adapter  
 

 

 
 
 

Number Remarks 

1260806 Included in adapter kit 1105857 

 
 

Fillister head screw with flange and internal hex M6x12 
 

 

 
 
 

Number Remarks 

000-06.159 Included in adapter kit 1105857 
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Hexagon nut M6 
 

 

 
 
 
 
 

Number Remarks 

000-06.055 Included in adapter kit 1105857 

 

Retaining plate winding shaft frontside 
 

 

 
 
 

Number Remarks 

1137704  

 

Hemlok rivet, KL-Ber3.4-5.4mm 
 

 

 
 
 

Number Remarks 

022210-0814  

 

Hemlok rivet, KL-Ber6.8-8.8mm 
 

 

 
 
 

Number Remarks 

02221-0817  

 
  

5 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404589 Dokument: FB45110A Seite 11 von 21 

Tensioning ratchet right / left  
 

 
 
 
 
 
 
 

Number Remarks 

1091492 Tensioning ratchet right 

1091490 Tensioning ratchet left 

 

Cylinder screw M8x25 
 

 

 
 
 

Number Remarks 

1121496  

 

Hexagon nut M8 
 

 

 
 
 

Number Remarks 

000-06.052 Included in mounting kit 1273974 
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Lash tray complete 
 

 

 
 
 

Number Remarks 

315180 Included in repair kit 1148626 

 

Spacer sleeve for lash tray 
 

 

 
 
 

Number Remarks 

1125514 Included in repair kit 1148626 

 

Hexagon nut M10 
 

 

 
 
 

Number Remarks 

000-06.056 Included in repair kit 1148626 

 

Carriage bolt M10x55 
 

 

 
 
 

Number Remarks 

000-06.117 Included in repair kit 1148626 
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Slider frontside / backside  
 

 
 
 
 
 
 
 
 
 

Number Remarks 

1114179 Included in mounting kit 1273974 

 
 

Cylinder screw with internal hex M16x50 
 
 

 

 
 
 
 
 
 

Number Remarks 

000-06.132 Included in mounting kit 1273974 
Included in repair kit 1148626 

 

Washer B17 
 

 

 
 
 

Number Remarks 

000-06.126 Included in mounting kit 1273974 
Included in repair kit 1148626 
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Hexagon nut M16 
 

 

 
 
 

Number Remarks 

000-06.054 Included in mounting kit 1273974 
Included in repair kit 1148626 
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Connectors and hoses  
 

 

 
 
 

Number Remarks 

210-52.071 Included in assembly kit basics central hydraulics 
1261254 

1219402 Included in assembly kit  basics central hydraulics 
1261254 

1119848 Included in assembly kit  basics central hydraulics 
1261254  

210-52.075 Included in assembly kit  basics central hydraulics 
1261254 

 

Hydraulics cylinder 
 

 

 
 
 

Number Remarks 

210-52.011 Included in assembly kit  basics central hydraulics 
1261254 

 

Hydraulics aggregate with hand pump 
 

 

 
 
 

Number Remarks 

1146680 Included in assembly kit  basics central hydraulics 
1261254 
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Console complete 
 

 

 
 

Number Remarks 

300-15.257 Included in assembly kit  basics central hydraulics 
1261254 

 

 
Cotter  

 

 
 
 

Number Remarks 

000-06.394 Included in assembly kit  basics central hydraulics 
1261254 

 
 

Washer M8 
 

 

 
 
 

Number Remarks 

1159784 Included in assembly kit  basics central hydraulics 
1261254 

 

 
Hexagon screw M8x30 
 

 

 
 
 

Number Remarks 

1121662 Included in assembly kit  basics central hydraulics 
1261254  
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Hexagon nut M8 
 

 

 
 

Number Remarks 

000-06.052 Included in assembly kit  basics central hydraulics 
1261254 
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Carriage bolt without nut M10x25 
 
 

 

 
 
 
 

Number Remarks 

000-06.045 Included in mounting kit 1273974 

 

 
Washer A10.5 
 

 

 
 
 

Number Remarks 

000-06.057 Included in mounting kit 1273974 

 

 
Hexagon nut M10 
 

 

 
 
 

Number Remarks 

000-06.056 Included in mounting kit 1273974 

 

Fillister head screw M8x25 
 

 

 
 

Number Remarks 

000-06.142 Included in mounting kit 1273974 
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Washer A8.4 
 
 
 
 
 
 
 
 

Number Remarks 

000-06.061 Included in mounting kit 1273974 
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Notes 
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Revision levels 
 

Revision 
level 

Kind of change Date Name 

00 New creation of spare parts list 14 Feb 2019 Laib / Maier 
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